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Customer: Ms O. Nimmer
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Samples: 1 piece of fabric
Article 1302
Test: Light transmission
Sampling: By customer
Test procedure: According to DIN EN 410
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Test results: Page 2 and measurement report




126/2/20

Test results:

Sample Light transmission
[%]
Article 1302 0.7
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You can find the single values of the light transmission in the measurement reports.

The testing results are exclusively related to this sample under conditions are received.
Without written permission of the testing laboratory it is inhibited to copy this report partially.

Dr. U. Klobes
Head of the testing centre



